
                            New Jersey is an Equal Opportunity Employer 
Recycled Paper 

 

 

PHIL MURPHY DEPARTMENT OF ENVIRONMENTAL PROTECTION SHAWN M. LATOURETTE 
Governor Mail Code – 401-02B Commissioner 

 Water Pollution Management Element  
 Bureau of Surface Water & Pretreatment Permitting  

SHEILA OLIVER P.O. Box 420 – 401 E State St  
Lt. Governor Trenton, NJ 08625-0420  

 Phone: (609) 292-4860 / Fax: (609) 984-7938  
 

Email Only 
October 26, 2022 

To:    Distribution List 
 
Re: Final RENEWAL Discharge to Surface Water (DSW) Consolidated Master General Permit  
 Category: ASC - School General Permit (GP) 
 NJPDES Permit No. NJ0193381 
 NJPDES Master General Permit Program Interest 
[...]
No additional changes are necessary as a result of this comment. 
 

C. Michele McCann, Kingwood Township School Business Administrator, Kingwood Board of Education submitted 
comments for Kingwood Township School Wastewater Treatment Plant (NJG0023311) in a letter dated October 6, 
2022. 

 
1. COMMENT: 

Zinc Limits  
 
Zinc effluent limits are proposed because there was one effluent total zinc result reported as 345 mg/L, in May 
2020, which exceeded the calculated wasteload allocation. This was during the pandemic and the building was 
in such limited use the validity of the data is in question. Upon review of the permit levels the Department 
questioned the lab report and the amount. Of the 20 or so data points where Zinc was tested this data is an 
outlier. In fact, the next highest zinc concentration is 178 mg/L, well below the 228 mg/L dissolved WLA. 
Based on these findings, removing the outlier results in a demonstration that the maximum observed zinc value 
does not cause a violation of the surface water quality standard. Therefore, we request that the zinc effluent 
limits remain a monitor and report with semi-annual testing in the final permit.   

 
RESPONSE: 

 
As discussed in Response B.1 above, the Department performed an outlier test and determined that this value 
does not qualify as an outlier.  However, as a separate matter, the Department acknowledges that the pandemic 
may have resulted in unusual operating conditions.  The permittee can submit additional justification to 
support this contention and why the data is not representative of normal operating conditions.  The Department 
will evaluate that justification and issue a subsequent permit action if appropriate. 

 
No change to the final permit has been made as a result of this comment. 

 
2. COMMENT: 

Ammonia Limits  
 

In the Fact Sheet, page 11 of 33, the existing ammonia effluent limits for the Kingwood Township School 
Wastewater Treatment Plant are incorrectly stated as 2 mg/L monthly average and 3 mg/L weekly average in 
both the summer and winter. However, in the permit Summary Table, page 35 of 66, the ammonia effluent 
limits are correctly stated as 6 mg/L monthly average and 10 mg/L daily maximum in both the summer and 
winter. We request that the Fact Sheet be corrected so that the correct limits of 6 mg/L monthly average and 10 
mg/L daily maximum are provided. 

 
RESPONSE: 
 
Please see B.2. response above.  



Permit Summary Tables 
Master ASC Permit NJ0193381 

Page 1 of 66 
 

Long Pond School - NJG0020419 
 

1 Facility Description: 
 
NJPDES Flow Value: 0.01 MGD 
 
Treatment Units:  
1. Bar screen 
2. Comminutor 
3. Aeration tank 
4. Clarifier 
5. Sand filters 
6. Ultraviolet (UV) Disinfection 
7. Flow monitoring 
 
Sludge generated at the facility is managed off-site at an approved residuals management operation. 

 
2 Receiving Water Information: 

  

 

 Outfall Designator: 001A 
     

 General Information Watershed Information 
 Receiving Water: Lake Illiff*  Downstream Confluences: N/A 
 Via :  Via unnamed Tributary Receiving River Basin: Delaware River Basin 

(Zone1D) 
 Classification: FW2-TM (C1)  Watershed Management Area: 01 
 Latitude: 41° 01’ 53.7” Watershed: Pequest River (above 

/include Bear Swamp) 
 Longitude: 74° 42’ 35.4” Subwatershed: New Wawayanda 

Lake/Andover Pond 
trib 

 County: Sussex 14 digit Hydrologic Unit Code : 02040105070020 
 Municipality: Newton Town Water Quality Impairments: Chlordane in Fish 

Tissue, Biological 
(Cause Unknown), 
Mercury in Fish Tissue, 
PCBs in Fish Tissue 

 Outfall Description  
 Outfall Configuration: Non-submerged pipe   
 
 
 Current Receiving Stream Design Low Flow Values  
 MA1CD10 / 1Q10:  0.0 cfs MA7CD10 (7Q10) summer: 0.0 cfs 
 MA7CD10 / 7Q10: 0.0 cfs MA7CD10 (7Q10) winter: 0.0 cfs 
 75th percentile flow: 0.1 cfs MA30CD10 (30Q10) summer: 0.0 cfs 
  MA30CD10 (30Q10) winter: 0.1 cfs 
 

*The United States Geological Survey (USGS) records reference the receiving stream as the Pequest River 
tributary. 

 



Permit Summary Tables 
Master ASC Permit NJ0193381 

Page 2 of 66 
 

 
 
 

3 Permit Summary Table and Permit Requirements (NJG0020419): 
  

 

PARAMETER UNITS 
AVERAGING 

PERIOD 

WASTEWATER 
DATA 

1/1/2017 - 
6/30/2021 

 
EXISTING  

LIMITS 
 

 
FINAL  
LIMITS 

 

EXISTING 
MONITORING 
FREQUENCY 

FINAL 
MONITORING 
FREQUENCY 

Flow MGD Monthly Avg. 
Daily Max. 

0.0023 
0.033 

MR 
MR 

MR 
MR 

Continuous Continuous 

5 Day Biochemical Oxygen 
Demand (BOD5) 

kg/d Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

0.015 
0.015 
8/31 

0.94 
1.4 

0.94 
1.4 1/Month 1/Month 

5 Day Biochemical Oxygen 
Demand (BOD5) 

mg/L Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

2.86 
2.70 
5/34 

25 
37.5 

25 
37.5 

1/Month 1/Month 

Influent BOD5 mg/L Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

268.96 
268.96 
38/1 

MR 
MR 

MR 
MR 

1/Month 1/Month 

BOD5 Min. Percent 
Removal 

% Monthly Avg. 97 90 90 1/Month 1/Month 

Total Suspended Solids  
(TSS) 

kg/d Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

0.015 
0.015 
22/17 

1.1 
1.7 

1.1 
1.7 

1/Month 1/Month 

Total Suspended Solids  
(TSS) 

mg/L Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

3.05 
3.05 

26/13 

30 
45 

30 
45 

1/Month 1/Month 

Influent Total Suspended 
Solids   (TSS) 

mg/L Monthly Avg. 
Weekly Avg. 

345.86 
345.86 

MR 
MR 

MR 
MR 

1/Month 1/Month 

TSS Min. Percent Removal % Monthly Avg. 90.1 85 85 1/Month 1/Month 
Total Dissolved Solids  
(TDS) 

mg/L Monthly Avg. 
Daily Max. 

# Det. / # ND 

441.1 
1000.0 
17/0 

MR 
MR 

MR 
MR 

1/Quarter 1/Quarter 

Nitrate (Total as N) kg/d Monthly Avg. 
Daily Max. 

-- 
-- 

MR 
MR 

MR 
MR 

-- 1/6 Months 

Nitrate (Total as N) mg/L Monthly Avg. 
Daily Max. 

23.4 
91.9 

MR 
MR 

MR 
MR 

1/Year 1/6 Months 

Phosphorus (Total as P) kg/d Monthly Avg. 
# Det. / # ND 

0.03 
18/1 

MR 
TMDL 

MR 
TMDL 

1/Quarter 1/Quarter 

Phosphorus (Total as P) mg/L Monthly Avg. 
# Det. / # ND 

0.398 
16/1 

1.0 
TMDL 

1.0 
TMDL 

1/Quarter 1/Quarter 

E. Coli  
(geometric mean) 

# per 
100mL 

Monthly Avg. 
Instant Max. 
# Det. / # ND 

21.33 
42.00 
3/30 

126  
MR 

126  
MR 1/Month  1/Month  

Dissolved Oxygen   
(minimum) 

mg/L Monthly Avg 
Daily Avg. Min. 

9.09 
9.14 

5.0 
6.0 

5.0 
6.0 

1/Month 1/Month 

Oil and Grease mg/L Monthly Avg. 
Instant Max. 
# Det. / # ND 

18.00 
193.0 
4/13 

10 
15 

10 
15 1/Quarter 1/Quarter 

Effluent Temperature 
°C 

Instant.  Min. 
Monthly Avg. 
Instant. Max. 

3.0 
11.7 
25.0 

MR 
MR 
MR 

MR 
MR 
MR 

1/Day 1/Day 

Effluent pH su Instant.  Min. 
Instant. Max. 

6.21 
8.14 

6.0 
9.0 

6.0 
9.0 

1/Day 1/Day 

Ammonia (Total as N) 
May 1 – Oct 31 

kg/d Monthly Avg. 
Daily Max. 

# Det. / # ND 

0.0045 
0.01 
6/10 

0.13 
0.19 

0.13 
0.19 1/Month 1/Month 



Permit Summary Tables 
Master ASC Permit NJ0193381 

Page 3 of 66 
 

PARAMETER UNITS 
AVERAGING 

PERIOD 

WASTEWATER 
DATA 

1/1/2017 - 
6/30/2021 

 
EXISTING  

LIMITS 
 

 
FINAL  
LIMITS 

 

EXISTING 
MONITORING 
FREQUENCY 

FINAL 
MONITORING 
FREQUENCY 

Ammonia (Total as N) 
May 1 – Oct 31 

mg/L Monthly Avg. 
Daily Max. 

# Det. / # ND 

1.10 
2.50 
6/10 

3.5 
5.1 

3.5 
5.1 1/Month 1/Month 

Ammonia (Total as N) 
Nov 1 – Apr 30 

kg/d Monthly Avg. 
Daily Max. 

# Det. / # ND 

0.01 
0.02 
8/15 

0.18 
0.26 

0.18 
0.26 1/Month 1/Month 

Ammonia (Total as N) 
Nov 1 – Apr 30 

mg/L Monthly Avg. 
Daily Max. 

# Det. / # ND 

2.23 
5.80 

10/13 

4.7 
6.9 

4.7 
6.9 1/Month 1/Month 

Chronic Toxicity, IC25 
Ceriodaphnia dubia 

% 
effluent 

Minimum 21.2 
 

61  61  
1/Year 1/Year 

 
Footnotes and Abbreviations (NJG0020419): 
MR Monitor and report only   TMDL Total Maximum Daily Load 
 
# Det. / # ND The number of sampling results reported with detectable values versus the number of sampling results 

reported with non-detectable values.  
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Permit Summary Tables 
Master ASC Permit NJ0193381 

Page 4 of 66 
 

Warren County Technical School STP - NJG0020711 
 

1 Facility Description: 
  

 

 
NJPDES Flow Value: 0.012 MGD 
 
Treatment Units:  
1. Bar Screen (1 unit) 
2. Aerated Equalization Tank (1 unit) 
3. Comminutor 
4. Activated Sludge Process 

a.  Aeration Tank (1 unit) 
b.  Settling Tank (1 unit) 

5. Secondary Settling Tank (1 unit) 
5. Chlorine Contact Tank (1 unit) 
6. Dechlorination Chamber (1 unit) 
7. Post Aeration (1 unit) 
 
Sludge is stored in a holding tank before being managed at an approved residuals management site. 

 
2 Receiving Water Information: 

  

 

 Outfall Designator: 001A 
     

 General Information Watershed Information 
 Receiving Water: Pohatcong Creek Downstream Confluences: Delaware River 
 Via :  Outfall pipe Receiving River Basin: Delaware River 

Basin (Zone 1E) 
 Classification (a): FW2-TM (C1) Watershed Management Area: 01 
 Latitude: 40° 44’ 23.7” Watershed: Pohatcong Creek 
 Longitude: 75° 01’ 13.1” Subwatershed: Pohatcong Ck 

(Edison Rd – Brass 
Castle Ck) 

 County: Warren County 14 digit Hydrologic Unit Code: 02040105140030 
 Municipality: Franklin Township Water Quality Impairments: Arsenic, Biological 

(Cause Unknown), 
pH, Phosphorus, TSS 

 Outfall Description 
 Outfall Configuration: non-submerged pipe   
 Current Receiving Stream Design Low Flow Values  
 MA1CD10 / 1Q10:  2.6 cfs,  MA7CD10 (7Q10) summer: 2.9cfs 
 MA7CD10 / 7Q10: 2.9 cfs,  MA7CD10 (7Q10) winter: 4.7.cfs 
 75th percentile flow: 9.4 cfs MA30CD10 (30Q10) summer: 3.4cfs 
  MA30CD10 (30Q10) winter: 6.3cfs 

 
 
 
 
 



Permit Summary Tables 
Master ASC Permit NJ0193381 

Page 5 of 66 
 
3 Permit Summary Table and Permit Requirements (NJG0020711): 

  

 

PARAMETER UNITS 
AVERAGING 

PERIOD 

WASTEWATER 
DATA 

1/1/2017 - 
6/30/2021 

 
EXISTING  

LIMITS 
 

 
FINAL  

LIMITS 
 

EXISTING 
MONITORING 
FREQUENCY 

FINAL 
MONITORING 
FREQUENCY 

Flow MGD Monthly Avg. 
Daily Max. 

0.002 
0.01 

MR 
MR 

MR 
MR 

Continuous Continuous 

5 Day Biochemical Oxygen 
Demand (BOD5) 

kg/d Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

0.064 
0.066 
44/11 

1.14 
1.14 

1.14 
1.14 1 / Month 1 / Month 

5 Day Biochemical Oxygen 
Demand (BOD5) 

mg/L Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

8.01 
8.16 

30/25 

25 
25 

25 
25 1 / Month 1 / Month 

Influent BOD5 mg/L Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

292.13 
292.13 
55/0 

MR 
MR 

MR 
MR 1 / Month 1 / Month 

BOD5 Min Percent Removal % Monthly Avg. 97.24 90 90 1 / Month 1 / Month 

Total Suspended Solids 
(TSS) 

kg/d Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

0.08 
0.08 

43/12 

1.36 
2.04 

1.36 
2.04 1 / Month 1 / Month 

Total Suspended Solids 
(TSS) 

mg/L Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

8.49 
9.14 

29/26 

30 
45 

30 
45 1 / Month 1 / Month 

Influent TSS mg/L Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

392.91 
392.91 
55/0 

MR 
MR 

MR 
MR 1 / Month 1 / Month 

TSS Minimum Percent 
Removal 

% Monthly Avg. 
# Det. / # ND 

80.90 
55/0 

85 85 
1 / Month 1 / Month 

Total Dissolved Solids  
(TDS) 

mg/L Monthly Avg. 
Daily Max. 

# Det. / # ND 

394.21 
630.00 
19/0 

MR 
MR 

MR 
MR 

1/Quarter 1/Quarter 

Nitrate (Total as N) kg/d Monthly Avg. 
Daily Max. 

# Det. / # ND 

0.53 
1.24 
5/0 

MR 
MR 

MR 
MR 

1/Year 1 / 6 Months 

Nitrate (Total as N) mg/L Monthly Avg. 
Daily Max. 

# Det. / # ND 

49.74 
101.00 

5/0 

MR 
MR 

MR 
MR 

1/Year 1 / 6 Months 

Phosphorus (Total as P) kg/d Monthly Avg. 
# Det. / # ND 
Weekly Avg. 
# Det. / # ND 

0.05 
19/0 
0.05 
20/0 

MR 
MR 

SVAP 

MR 
MR 

SVAP 

1/Quarter 1/Quarter 

Phosphorus (Total as P) mg/L Monthly Avg. 
# Det. / # ND 
Weekly Avg. 
# Det. / # ND 

3.94 
19/0 
3.94 
20/0 

MR 
MR 

SVAP 

MR 
MR 

SVAP 

1/Quarter 1/Quarter 

E. Coli 
(geometric mean) 

# per 
100mL 

Monthly Avg. 
Instant Max. 
# Det. / # ND 

93.24 
920.00 
17/30 

126  
MR 

126  
MR 1/Month  1/Month  

Dissolved Oxygen 
(minimum) 

mg/L Instant. Min. 
Daily Avg. 

# Det. / # ND 

6.10 
9.20 
55/0 

5.0 
6.0 

5.0 
6.0 1 / Month 1 / Month 

Oil and Grease mg/L Monthly Avg. 
Instant Max. 
# Det. / # ND 

5.45 
5.70 
2/17 

10 
15 

10 
15 1 / Quarter 1 / Quarter 

Effluent Temperature °C Instant.  Min. 
Monthly Avg. 
Instant. Max. 

0.20 
14.14 
30.90 

MR 
MR 
MR 

MR 
MR 
MR 

1 / Day 1 / Day 



Permit Summary Tables 
Master ASC Permit NJ0193381 

Page 6 of 66 
 

PARAMETER UNITS 
AVERAGING 

PERIOD 

WASTEWATER 
DATA 

1/1/2017 - 
6/30/2021 

 
EXISTING  

LIMITS 
 

 
FINAL  

LIMITS 
 

EXISTING 
MONITORING 
FREQUENCY 

FINAL 
MONITORING 
FREQUENCY 

Effluent pH su Instant.  Min. 
Instant. Max. 
# Det. / # ND 

6.00 
8.60 
55/0 

6.0 
9.0 

6.0 
9.0 1 / Day 1 / Day 

Ammonia (Total as N) 
May 1 – Oct 31 

kg/d Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

0.003 
0.03 
26/1 

0.91 
MR 

0.91 
MR 1 / Month 1 / Month 

Ammonia (Total as N) 
May 1 – Oct 31 

mg/L Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

0.33 
1.58 
24/3 

20 
MR 

20 
MR 1 / Month 1 / Month 

Ammonia (Total as N) 
Nov 1 – Apr 30 

kg/d Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

0.009 
0.13 
27/1 

0.91 
MR 

0.91 
MR 1 / Month 1 / Month 

Ammonia (Total as N) 
Nov 1 – Apr 30 

mg/L Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

0.774 
8.75 
27/1 

20 
MR 

20 
MR 1 / Month 1 / Month 

Chlorine Produced 
Oxidants 

kg/d Monthly Avg. 
Daily Max. 

# Det. / # ND 

0.0002 
0.003 
55/0 

MR 
0.005 

MR 
0.005 1 / Day 1 / Day 

Chlorine Produced 
Oxidants 

mg/L Monthly Avg. 
Daily Max. 

# Det. / # ND 

0.02 
0.09 
55/0 

MR 
0.1 

MR 
0.1 1 / Day 1 / Day 

Acute Toxicity, LC50 
Pimephales promelas 

% Minimum 
 

>100 
 

50 AL 50 AL 
1 / Year 1 / Year 

 
Footnotes and Abbreviations (NJG0020711): 
MR Monitor and report only  AL  Action Level  SVAP   Stream Visual Assessment Protocol 
 
# Det. / # ND The number of sampling results reported with detectable values versus the number of sampling results 

reported with non-detectable values.  
 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
 



Permit Summary Tables 
Master ASC Permit NJ0193381 

Page 7 of 66 
 

Jefferson Township High-Middle School - NJG0021091 
 

1 Facility Description: 
  

 

 
NJPDES Flow Value: 0.0275 MGD 
 
Treatment Units:  
1. Comminutor 
2. Aerated equalization tank 
3. Aeration tank 
4. Clarifier 
5. Tertiary sand filters  
6. Ultraviolet disinfection chamber  
7. Post aeration tank 
 
Sludge Management: Sludge removed from the clarifier is transferred to an aerobic digester before being 
managed at an approved residuals management site. 

 
2 Receiving Water Information: 

  

 

 Outfall Designator: 001A 
     

 General Information Watershed Information 
 Receiving Water*: Russia Brook Downstream Confluences: Russia Brook, 

Lake Swannanoa 
 Via :  Unnamed Tributary 

(locally known as Edison 
Brook) 

Receiving River Basin: Passaic River Basin 

 Classification: FW2-TM (C1) Watershed Management Area: 06 
 Latitude: 41° 01’ 05.3” Watershed: Rockaway River 
 Longitude: 74° 32’ 59.7” Subwatershed: Russia Brook (below 

Milton) 
 County: Morris 14 digit Hydrologic Unit Code: 02030103030020 
 Municipality: Jefferson Township Water Quality Impairments: Temperature 
 Outfall Description 
 Outfall Configuration: headwall    
 Current Receiving Stream Design Low Flow Values  
 MA1CD10 / 1Q10:  0.1 cfs MA7CD10 (7Q10) summer: 0.1 cfs 
 MA7CD10 / 7Q10: 0.1 cfs MA7CD10 (7Q10) winter: 0.2 cfs 
 75th percentile flow (f): 0.4 cfs MA30CD10 (30Q10) summer: 0.1 cfs 
  MA30CD10 (30Q10) winter: 0.3 cfs 

 
*The USGS records reference the receiving stream as the Russia Brook tributary. 

 
 
 
 
 
 



Permit Summary Tables 
Master ASC Permit NJ0193381 

Page 8 of 66 
 
3 Permit Summary Table and Permit Requirements (NJG0021091): 

  

 

PARAMETER UNITS 
AVERAGING 

PERIOD 

WASTEWATER 
DATA 

1/1/2017 - 
6/30/2021 

 
EXISTING  

LIMITS 
 

 
FINAL  

LIMITS 
 

EXISTING 
MONITORING 
FREQUENCY 

FINAL 
MONITORING 
FREQUENCY 

Flow MGD Monthly Avg. 
Daily Max. 

0.01 
0.03 

MR 
MR 

MR 
MR 

Continuous Continuous 

5 Day Carbonaceous 
Biochemical  
Oxygen Demand (CBOD5) 
[...]

kg/d Monthly Avg. 
Weekly Avg. 

0.045 
0.046 

4.73 
7.09 

4.73 
7.09 

1/Month 
 

1/Month 
 

5 Day Biochemical Oxygen 
Demand (BOD5) 

mg/L Monthly Avg. 
Weekly Avg. 

5.39 
5.41 

25 
37.5 

25 
37.5 

1/Month 
 

1/Month 
 

Influent BOD5 mg/L Monthly Avg. 
Weekly Avg. 

254.76 
258.57 

MR 
MR 

MR 
MR 

1/Month 
 

1/Month 
 

BOD5 Min Percent Removal % Monthly Avg. 94.93 85 85 1/Month 1/Month 
Total Suspended Solids  
(TSS) 

kg/d Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

0.0144 
0.014 

24 / 26 

5.7 
8.5 

5.7 
8.5 

1/Month 
 

1/Month 
 

Total Suspended Solids  
(TSS) 

mg/L Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

3.82 
3.86 

32 / 21 

30 
45 

30 
45 

1/Month 
 

1/Month 
 

Influent Total Suspended  
Solids (TSS) 

mg/L Monthly Avg. 
Weekly Avg. 

239.38 
246.69 

MR 
MR 

MR 
MR 

1/Month 
 

1/Month 
 

TSS Min Percent Removal % Monthly Avg. 93.19 85 85 1/Month 1/Month 
Phosphorus (Total as P) kg/d Monthly Avg. 

Weekly Avg. 
0.041 
0.040 

MR 
MR 

TMDL 

MR 
MR 

TMDL 

1/Quarter 1/Quarter 

Phosphorus (Total as P) mg/L Monthly Avg. 
Weekly Avg. 

6.87 
6.36 

MR 
MR 

TMDL 

MR 
MR 

TMDL 

1/Quarter 1/Quarter 

Nitrate (Total as N) kg/d Monthly Avg. 
Weekly Avg. 

0.34 
0.34 

MR 
MR 

MR 
MR 

1/Year 1 / 6 Months 

Nitrate (Total as N) mg/L Monthly Avg. 
Weekly Avg. 

33.98 
33.98 

MR 
MR 

MR 
MR 

1/Year 1 / 6 Months 

E. Coli  
(geometric mean) 

# per 
100mL 

Monthly Avg. 
Instant Max 

5.14 
14 

126  
MR 

126  
MR 

1 / Month  1 / Month  

Dissolved Oxygen   
(minimum) 

mg/L Daily Avg 
Instant Min 

8.24 
0.1 

5.0 
4.0 

5.0 
4.0 

1/Month 1/Month 

Oil and Grease mg/L Monthly Avg. 
Daily Max. 

3.23 
5 

10 
15 

10 
15 

1/Quarter 1/Quarter 

Effluent Temperature °C Instant.  Min. 
Monthly Avg. 
Instant. Max. 

4.5 
15.03 
25.5 

MR 
MR 
MR 

MR 
MR 
MR 

1/Day 1/Day 

Effluent pH su Instant.  Min. 
Instant. Max. 

5.65 
8.92 

6.0 
9.0 

6.0 
9.0 

1/Day 1/Day 

Ammonia (Total as N)  
May 1 to Oct 31 

kg/d Monthly Avg. 
Daily Max. 

# Det. / # ND 

0.016 
0.25 

18 / 7 

3.78 
MR 

3.78 
MR 

1/Month 1/Month 



Permit Summary Tables 
Master ASC Permit NJ0193381 

Page 27 of 66 
 

PARAMETER UNITS 
AVERAGING 

PERIOD 

WASTEWATER 
DATA 

1/1/2017 - 6/30/2021 
(1) 

EXISTING  
LIMITS  

FINAL  
LIMITS 

 

EXISTING 
MONITORING 
FREQUENCY 

FINAL 
MONITORING 
FREQUENCY 

Ammonia (Total as N)  
May 1 to Oct 31 

mg/L Monthly Avg. 
Daily Max. 

# Det. / # ND 

0.81 
7.9 

19 / 6 

20 
MR 

20 
MR 

1/Month 1/Month 

Ammonia (Total as N) 
Nov 1 to Apr 30 

kg/d Monthly Avg. 
Daily Max. 

# Det. / # ND 

0.04 
0.27 

20 / 5 

3.78 
MR 

3.78 
MR 

1/Month 1/Month 

Ammonia (Total as N)  
Nov 1 to Apr 30 

mg/L Monthly Avg. 
Daily Max. 

5.53 
32.2 

20 
MR 

20 
MR 

1/Month 1/Month 

Chlorine Produced 
Oxidants (2) 

kg/d Monthly Avg. 
Daily Max. 

0.000069 
0.005 

MR  
0.02  

MR  
0.02  

1/Day 1/Day 

Chlorine Produced 
Oxidants (2)  

mg/L Monthly Avg. 
Daily Max. 

0.0091 
1.12 

MR 
0.1  

MR 
0.1  

1/Day 1/Day 

Total Recoverable Copper mg/L Monthly Avg. 
Daily Max. 

# Det. / # ND 

33.55 
87 

13 / 1 

MR  
MR  

MR  
MR  1/Quarter  1/Quarter  

Total Recoverable Zinc mg/L Monthly Avg. 
Daily Max. 

# Det. / # ND 

62.59 
252 

13 / 1 

MR  
MR  

MR  
MR  1/Quarter  1/Quarter  

Chronic Toxicity, IC25 
Ceriodaphnia dubia 

% Minimum 2.1 (3) MR MR 
1/ 6 Months 1/ 6 Months 

 
Footnotes and Abbreviations (NJG0022438): 
MR Monitor and report only  TMDL   Total Maximum Daily Load 
 
# Det. / # ND The number of sampling results reported with detectable values versus the number of sampling results 
reported with non-detectable values  
 
(1) The sampling results were not reported on the Discharge Monitoring Report Forms (DMRs) for the months of January 

2019, February 2019 and March 2019.  As a result, these months were not included in the data set.  
(2) The permittee reported “0” on one occasion which was not considered in average calculations as it appears to be an error.   
(3) The Chronic Whole Effluent Toxicity (WET) test results for NJG0022438 are as follows: 96.5, 2.1, 23.7, >100.0, 61.5, 

75.0 and 100.0 
 



Permit Summary Tables 
Master ASC Permit NJ0193381 

Page 28 of 66 
 

The Salvation Army, Camp Tecumseh – NJG0023001 

 
1 Facility Description: 

  

 

 
NJPDES Flow Value: 0.018 MGD 
 
As mentioned in the existing Master ASC Permit Renewal, the STP at this facility was upgraded in August 
2005 with a prefabricated Rotating Biological Contactor (RBC) treatment system, which has a design 
capacity of 0.036 MGD. However, the facility’s previous STP had a design capacity of 0.018 MGD, which 
is also the flow identified in the current Wastewater Management Plan (WMP).    
  
Treatment Units: 
1.   Primary settling tank (Below RBC) 
2. Rotating biological  contactor (three stage unit): 

a. Primary biological stage                                     
 b.    Secondary biological stage 

c.    Tertiary biological stage (Nitrification/Phosphorus Removal w/Alum) 
3.   Final settling tank 
4.   Chlorination tank 
5.   First dechlorination tank 
6.   Re-aeration  
7.   Second dechlorination tank 
 
Sludge is collected in the primary settling tank before being removed to an approved residuals 
management site.   

 
2 Receiving Water Information: 

  

 

 Outfall Designator: 001A 
     

 General Information Watershed Information 
 Receiving Water: Nishisakawick Creek Downstream Confluences: Delaware River  
 Via :  Outfall pipe  Receiving River Basin: Delaware River Basin  

(Zone 1E) 
 Classification: FW2-NT (C1) Watershed Management Area: 11 
 Latitude: 40° 35’ 55.3” Watershed: Central Delaware Tributaries 
 Longitude: 75° 00’ 26.9” Subwatershed: Hakihokake/harihokake/ 

Nishisakwick Creek 
 County: Hunterdon 14 digit Hydrologic Unit Code: 02040105170040 
 Municipality: Alexandria Township Water Quality Impairments: None 
 Outfall Description 
 Outfall Configuration: non-submerged pipe    
 Current Receiving Stream Design Low Flow Values  
 MA1CD10 / 1Q10:  0.0 cfs MA7CD10 (7Q10) summer: 0.1 cfs 
 MA7CD10 / 7Q10: 0.1 cfs MA7CD10 (7Q10) winter: 0.2 cfs 
 75th percentile flow: 0.3 cfs MA30CD10 (30Q10) summer: 0.1 cfs 
   MA30CD10 (30Q10) winter: 0.3 cfs 

 



Permit Summary Tables 
Master ASC Permit NJ0193381 

Page 29 of 66 
 
 

3 Permit Summary Table and Permit Requirements (NJG0023001): 
  

 

PARAMETER UNITS 
AVERAGING 

PERIOD 

WASTEWATER 
DATA 

1/1/2017 - 
6/30/2021 

EXISTING 
LIMITS 

 
FINAL 

LIMITS 
 

EXISTING 
MONITORING 
FREQUENCY 

FINAL 
MONITORING 
FREQUENCY 

Flow   MGD Monthly Avg. 
Daily Max. 

0.005 
0.05 

MR 
MR 

MR 
MR 

Continuous Continuous 

5 Day Biochemical Oxygen 
Demand (BOD5) 

kg/d Monthly Avg. 
Weekly Avg. 

0.053 
0.055 

1.70 
1.70 

1.70 
1.70 

1/Month 1/Month 

5 Day Biochemical Oxygen 
Demand (BOD5) 

mg/L Monthly Avg. 
Weekly Avg. 

3.90 
4.05 

25 
25 

25 
25 

1/Month 1/Month 

Influent BOD5 mg/L Monthly Avg. 
Weekly Avg. 

175.99 
175.99 

MR 
MR 

MR 
MR 

1/Month 1/Month 

BOD5 Min. Percent Removal % Monthly Avg. 97.07 85 85 1/Month 1/Month 

Total Suspended Solids (TSS) kg/d Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

0.08 
0.09 

54 / 0 

2.04 
3.06 

2.04 
3.06 

1/Month 1/Month 

Total Suspended Solids (TSS) mg/L Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

3.89 
4.21 

54 / 0 

30 
45 

30 
45 

1/Month 1/Month 

Influent TSS  mg/L Monthly Avg. 
Weekly Avg. 

429.86 
429.86 

MR 
MR 

MR 
MR 

1/Month 1/Month 

TSS Min. Percent Removal % Monthly Avg. 97.78 85 85 1/Month 1/Month 

Total Dissolved Solids  (TDS) mg/L Monthly Avg. 
Daily Max. 

205.64 
420.0 

MR 
MR 

MR 
MR 

1/Quarter 1/Quarter 

Nitrate (Total as N) kg/d Monthly Avg. 
Daily Max. 

2.99 
7.50 

MR 
MR 

MR 
MR 

1/Year 1 / 6 Months 

Nitrate (Total as N) mg/L Monthly Avg. 
Daily Max. 

3.95 
7.50 

MR 
MR 

MR 
MR 

1/Year 1 / 6 Months 

Phosphorus (Total as P) kg/d Monthly Avg. 
Weekly Avg. 

0.009 
0.009 

MR  
MR  

SVAP 

MR  
MR  

SVAP 

1/Quarter 1/Quarter 

Phosphorus (Total as P) mg/L Monthly Avg. 
Weekly Avg. 

0.44 
0.44 

 1.0  
MR  

SVAP 

 1.0  
MR  

SVAP 

1/Quarter 1/Quarter 

E.Coli  
(geometric mean) 

# per 
100mL 

Monthly Avg. 
Instant Max 

2.17 
11 

126  
MR 

126  
MR 

1 / Month 1 / Month 

Dissolved Oxygen   
(minimum) 

mg/L Instant Min. 
Daily Avg. 

7.87 
9.90 

4.0 
5.0 

4.0 
5.0 

1/Month 1/Month 

Oil and Grease mg/L Monthly Avg. 
Instant Max. 
# Det. / # ND 

1.11 
1.80 

19 / 0 

10 
15 

10 
15 

1/Quarter 1/Quarter 

Effluent Temperature °C Instant.  Min. 
Monthly Avg. 
Instant. Max. 

0.20 
14.01 
25.20 

MR 
MR 
MR 

MR 
MR 
MR 

1/Day 1/Day 

Effluent pH su Instant.  Min. 
Instant. Max. 

6.8 
8.5 

6.0 
9.0 

6.0 
9.0 

1/Day 1/Day 

Ammonia (Total as N), 
Summer: May 1 –Oct 31 

kg/d Monthly Avg. 
Weekly Avg. 

0.013 
0.033 

0.37 
0.59  

0.37 
0.59  

1/Month 1/Month 

Ammonia (Total as N), 
Summer: May 1 –Oct 31 

mg/L Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

0.51 
0.51 

26 / 0 

2.7  
4.4  

 

2.7  
4.4  

 

1/Month 1/Month 

Ammonia (Total as N), 
Winter : Nov 1 – Apr 30 

kg/d Monthly Avg. 
Weekly Avg. 

0.008 
0.008 

0.34  
0.57  

0.34  
0.57  

1/Month 1/Month 



Permit Summary Tables 
Master ASC Permit NJ0193381 

Page 30 of 66 
 

PARAMETER UNITS 
AVERAGING 

PERIOD 

WASTEWATER 
DATA 

1/1/2017 - 
6/30/2021 

EXISTING 
LIMITS 

 
FINAL 

LIMITS 
 

EXISTING 
MONITORING 
FREQUENCY 

FINAL 
MONITORING 
FREQUENCY 

Ammonia (Total as N), 
Winter : Nov 1 – Apr 30 

mg/L Monthly Avg. 
Weekly Avg. 
#Detect/#ND 

0.61 
0.61 

28 / 0 

2.5  
4.2  

2.5  
4.2  

1/Month 1/Month 

Chlorine Produced 
Oxidants   

kg/d Monthly Avg. 
Daily Max. 

# Det. / # ND 

0.0002 
0.005 
54 / 0 

MR 
0.007 

MR 
0.007 

1/Day 1/Day 

Chlorine Produced 
Oxidants   

mg/L Monthly Avg. 
Daily Max. 

# Det. / # ND 

0.01 
0.04 

54 / 0 

MR 
0.1  

MR 
0.1  

1/Day 1/Day 

Total Recoverable Copper ug/L Monthly Avg. 
Daily Max. 

# Det. / # ND 

0.056 
0.07 
4/0 

MR 
MR  

MR 
MR  

1/Year  
(WCR) 

1/6 Months 
(DMR) 

Total Recoverable Zinc ug/L Monthly Avg. 
Daily Max. 

# Det. / # ND 

0.085 
0.089 
4/0 

MR 
MR 

MR 
MR 

1/Year 
(WCR) 

1/6 Months 
(DMR) 

Chronic Toxicity, IC25 
Ceriodaphnia dubia 

% Minimum 100 MR MR 1/Year 1/Year 

 
Footnotes and Abbreviations (NJG0023001): 
MR Monitor and report only  SVAP  Stream Visual Assessment Protocol  
 
# Det. / # ND The number of sampling results reported with detectable values versus the number of sampling results 

reported with non-detectable values.  
  

 



Permit Summary Tables 
Master ASC Permit NJ0193381 

Page 31 of 66 
 

Round Valley Middle School - NJG0023175 

 
1 Facility Description: 

  

 

 
NJPDES Flow Value: 0.009 MGD 
 
Treatment Units: 
1. Comminutor and bar screen 
2. Aerated equalization tank 
3. Aeration tank with immersion heater, an alum feed system and a pH control system 
4. Clarifier 
5. Aerated sludge holding tank 
6. Filter feed tank/pressurized filter 
7. Ultraviolet (UV) disinfection system (2 units, one is spare)  
8. Effluent discharge tank 
 
Sludge generated at this facility is removed on a periodic basis and managed at an approved residuals 
management site. 
 
2 Receiving Water Information: 

  

 

Outfall Designator: 001A 
    

General Information Watershed Information 
Receiving Water: South Branch 

Rockaway Creek 
Downstream Confluences: South Branch 

Rockaway Creek 
Via :  unnamed tributary  Receiving River Basin: Lamington River 

Classification: FW2-TP (C1) Watershed Management Area: 08 
Latitude: 40° 39’ 27.5” Watershed: Lamington River 

Longitude: 74° 50’ 0.6” Subwatershed: Rockaway Creek 
South Branch 

County: Hunterdon County 14 digit Hydrologic Unit Code: 02030105050100 
Municipality: Clinton Township Water Quality Impairments: E. Coli, Biological - 

Causes Unknown, 
Temperature 

Outfall Description 
Outfall Configuration: non-submerged pipe   

Current Receiving Stream Design Low Flow Values  
MA1CD10 / 1Q10:  0.1 cfs MA7CD10 (7Q10) summer: 0.1  cfs 
MA7CD10 / 7Q10: 0.1 cfs MA7CD10 (7Q10) winter: 0.1 cfs 

75th percentile flow: 0.4 cfs MA30CD10 (30Q10) summer: 0.1 cfs 
 MA30CD10 (30Q10) winter: 0.2 cfs 

 
 
 
 
 



Permit Summary Tables 
Master ASC Permit NJ0193381 

Page 32 of 66 
 
3 Permit Summary Table and Permit Requirements (NJG0023175): 

  

 

PARAMETER UNITS 
AVERAGING 

PERIOD 

WASTEWATER 
DATA 

1/1/2017 - 
6/30/2021 

EXISTING  
LIMITS 

FINAL  
LIMITS 

 

EXISTING 
MONITORING 
FREQUENCY 

FINAL 
MONITORING 
FREQUENCY 

Flow MGD Monthly Avg. 
Daily Max. 

0.003 
0.013 

MR 
MR 

MR 
MR 

Continuous Continuous 

5 Day Biochemical  
Oxygen Demand (BOD5) 

kg/d Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

0.042 
0.044 

23 / 28 

1.0 
1.5 

1.0 
1.5 

1/Month 1/Month 

5 Day Biochemical  
Oxygen Demand (BOD5) 

mg/L Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

5.49 
5.69 

20 / 30 

30 
45 

30 
45 

1/Month 1/Month 

Influent CBOD5 mg/L Monthly Avg. 
Weekly Avg.  

203.62 
209.07 

MR 
MR 

MR 
MR 

1/Month 1/Month 

BOD5 Min. Percent Removal % Monthly Avg. 97.38 85 85 1/Month 1/Month 

Total Suspended Solids  (TSS) kg/d Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

0.12 
0.14 

51 / 0 

1.0 
1.5 

1.0 
1.5 

1/Month 1/Month 

Total Suspended Solids  (TSS) mg/L Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

12.43 
13.95 
51 // 0 

30 
45 

30 
45 

1/Month 1/Month 

Influent TSS mg/L Monthly Avg. 
Weekly Avg. 

275.83 
279.68 

MR 
MR 

MR 
MR 

1/Month 1/Month 

TSS Min. Percent Removal % Monthly Avg. 90.47 85 85 1/Month 1/Month 

Nitrate (Total as N) kg/d Monthly Avg. 
Daily Max. 

# Det. / # ND 

0.87 
2.27 
9 / 0 

MR 
MR 

MR 
MR 

1/Year 1 / 6 Months 

Nitrate (Total as N) mg/L Monthly Avg. 
Daily Max. 

# Det. / # ND 

91.23 
114.0 
9 / 0 

  MR 
MR 

  MR 
MR 

1/Year 1 / 6 Months 

Phosphorus (Total as P) kg/d Monthly Avg. 
Weekly Avg. 

0.03 
0.03 

MR 
MR 

TMDL 

MR 
MR 

TMDL 

1/Quarter 1/Quarter 

Phosphorus (Total as P) mg/L Monthly Avg. 
Weekly Avg. 

3.73 
3.73 

4.75 
MR 

TMDL 

4.75 
MR 

TMDL 

1/Quarter 1/Quarter 

E. Coli  
(geometric mean) 

# per 
100mL 

Monthly Avg. 
Instant Max 

26.85 
510.0 

126  
MR 

126  
MR 

1 / Month  1 / Month  

Dissolved Oxygen   
(minimum) 

mg/L Monthly Avg. 
Instant Min. 

7.66 
4.5 

6.0 
MR 

6.0 
MR 

1/Month 1/Month 

Oil and Grease mg/L Monthly Avg. 
Instant Max. 
# Det. / # ND 

2.25 
2.3 

2 / 0 

10 
15 

10 
15 

1/Quarter 1/Quarter 

Effluent Temperature °C Instant.  Min. 
Monthly Avg. 
Instant. Max. 

8.7 
19.58 
38.1 

MR 
MR 
MR 

MR 
MR 
MR 

1/Day 1/Day 

Effluent pH su Instant.  Min. 
Instant. Max. 

6.53 
8.98 

6.0 
9.0 

6.0 
9.0 

1/Day 1/Day 

Ammonia (Total as N) 
Summer  - May 1 through 
October 31 

kg/d Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

0.0009 
0.0009 
13 / 11 

0.03 
MR 

0.03 
MR 

1/Month 1/Month 

Ammonia (Total as N) 
 Summer  - May 1 through 
October 31 

mg/L Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

0.10 
0.10 

13 / 11 

1.0 
MR 

1.0 
MR 

1/Month 1/Month 

Ammonia (Total as N) 
Winter  - November 1 through 
April 30 

kg/d Monthly Avg. 
Daily Max.  

# Det. / # ND 

0.002 
0.0068 
14 / 13 

MR 
MR 

MR 
MR 

1/Month 1/Month 



Permit Summary Tables 
Master ASC Permit NJ0193381 

Page 33 of 66 
 

PARAMETER UNITS 
AVERAGING 

PERIOD 

WASTEWATER 
DATA 

1/1/2017 - 
6/30/2021 

EXISTING  
LIMITS 

FINAL  
LIMITS 

 

EXISTING 
MONITORING 
FREQUENCY 

FINAL 
MONITORING 
FREQUENCY 

Ammonia (Total as N) 
Winter  - November 1 through 
April 30 

mg/L Monthly Avg. 
Daily Max. 

# Det. / # ND 

0.29 
1.8 

14 / 13 

MR 
MR 

MR 
MR 

1/Month 1/Month 

Total Recoverable Copper ug/L Monthly Avg. 
Daily Max. 

# Det. / # ND 

14.11 
101 

20 / 0 

MR  
MR  

MR  
MR  1/Quarter  1/Quarter 

Total Recoverable Zinc ug/L Monthly Avg. 
Daily Max. 

# Det. / # ND 

54.37 
239 

19 / 1 

MR  
MR  

MR  
MR  1/Quarter  1/Quarter 

Chronic Toxicity, IC25 
Ceriodaphnia dubia 

% 
 

Minimum 2.9 MR MR 1/6 Months 1/6 Months 

 
Footnotes and Abbreviations (NJG0023175): 
MR Monitor and report only   TMDL Total Maximum Daily Load 
[...]
MR 
MR 

1/Month 1/Month 

BOD5 Min. Percent 
Removal 

% Monthly Avg. 32.8 85 85 1/Month 1/Month 

Total Suspended Solids  
(TSS) 

kg/d Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

0.009 
0.009 
49 / 5 

0.85 
1.28 

0.85 
1.28 

1/Month 1/Month 

Total Suspended Solids  
(TSS) 

mg/L Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

3.118 
3.118 

23 / 31 

30 
45 

30 
45 

1/Month 1/Month 

Influent TSS mg/L Monthly Avg. 
Weekly Avg. 

702.2 
702.2 

MR 
MR 

MR 
MR 

1/Month 1/Month 

TSS Min. Percent Removal % Monthly Avg. 67.5 85 85 1/Month 1/Month 

Nitrate (Total as N) kg/d Monthly Avg. 
Daily Max. 

0.0162 
0.0445 

MR 
MR 

MR 
MR 

1/Year 1 / 6 Months 

Nitrate (Total as N) mg/L Monthly Avg. 
Daily Max. 

12.83 
22.6 

MR 
MR 

MR 
MR 

1/Year 1 / 6 Months 

Phosphorus (Total as P) kg/d Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

0.0044 
0.0044 
19 / 0 

MR 
MR 

SVAP 

MR 
MR 

SVAP 

1/ Quarter 1/ Quarter 

Phosphorus (Total as P)  mg/L Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

1.634 
1.634 
19 / 0 

MR 
MR 

SVAP 

MR 
MR 

SVAP 

1/ Quarter 1/ Quarter 

E Coli 
(geometric mean) 

# per 
100mL 

Monthly Avg. 
Weekly Avg. 

13.9 
58 

126 
MR 

126 
MR 

1/Month 1/Month 

Dissolved Oxygen   
(minimum) 

mg/L Instant Min. 
Daily Avg.  

4 
8.368 

4.0 
5.0 

4.0 
5.0 

1/Month 1/Month 

Oil and Grease mg/L Monthly Avg. 
Instant Max. 
# Det. / # ND 

1.763 
2 

8 / 11 

10 
15 

10 
15 

1/ Quarter 1/ Quarter 

Effluent Temperature °C Instant.  Min. 
Monthly Avg. 
Instant. Max. 

5.1 
15.60 
29.6 

MR 
MR 
MR 

MR 
MR 
MR 

1/Day 1/Day 

Effluent pH su Instant.  Min. 
Instant. Max. 

6.35 
8.23 

6.0 
9.0 

6.0 
9.0 

1/Day 1/Day 

Ammonia (Total as N) 
Summer – May 1 to Oct. 31  

kg/d Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

0.0033 
0.0317 
25 / 1 

MR  
0.29  

MR  
0.29  

1/Month 1/Month 

Ammonia (Total as N) 
Summer – May 1 to Oct. 31 

mg/L Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

1.053 
8.9 

14 / 12 

MR  
10.2  

MR  
10.2  

1/Month 1/Month 

Ammonia (Total as N) 
Winter – Nov. 1 to April 30   

kg/d Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

0.0019 
0.0251 
26 / 2 

MR  
0.52  

MR  
0.52  

1/Month 1/Month 



Permit Summary Tables 
Master ASC Permit NJ0193381 

Page 51 of 66 
 

PARAMETER UNITS 
AVERAGING 

PERIOD 

WASTEWATER 
DATA 

1/1/2017 - 6/30/2021 

EXISTING  
LIMITS  

FINAL  
LIMITS  

EXISTING 
MONITORING 
FREQUENCY 

FINAL 
MONITORING 
FREQUENCY 

Ammonia (Total as N) 
Winter – Nov. 1 to April 30   

mg/L Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

1.269 
5.4 

12 / 16 

MR 
18.4 

MR 
18.4 

1/Month 1/Month 

Total Recoverable Copper ug/L Monthly Avg. 
Daily Max. 

# Det. / # ND 

2.703 
6.7 

9 / 8 

MR  
MR  

MR  
MR 

1/Year  
(DMR) 

1/Year 
(WCR) 

Chronic Toxicity, IC25 
Ceriodaphnia dubia 

% Minimum 94.1 MR MR 
1/ 6 Months 1/ Year 

 
Footnotes and Abbreviations (NJG0027553): 
MR Monitor and report only   SVAP Stream Visual Assessment Protocol 
 
# Det. / # ND The number of sampling results reported with detectable values versus the number of sampling results 

reported with non-detectable values.  
 

    
 



Permit Summary Tables 
Master ASC Permit NJ0193381 

Page 52 of 66 
 

Kittatinny Regional High School - NJG0028894 

 
1 Facility Description: 

  

 
NJPDES Flow Value: 0.045 MGD 
 
Treatment Units:  

1. Bar Screen 
2.  

2. Equalization Tank 
3. Aeration Tank 
4. Clarifiers (2 units) 
5. Concrete Lined Settling Tank  
6. Ultraviolet (UV) Disinfection  
7. Aerated Manhole 
 
Sludge Management: Sludge is managed at an approved residuals management site. 

 
2 Receiving Water Information: 

  

 

Outfall Designator: 001A 
    

General Information Watershed Information 
Receiving Water: Paulins Kill  Downstream Confluences: Delaware River 

Via :  Outfall Pipe Receiving River Basin: Delaware River Basin (Zone 1D) 
Classification: FW2-NT WMA: 01: Upper Delaware 

Latitude: 41° 06’ 14” Watershed: Paulins Kill (above Stillwater 
Village) 

Longitude: 74° 45’ 29.8” Subwatershed: Paulins Kill (Paulins Kill outlet 
to Dry Brook)  

County: Sussex 14 digit Hydrologic Unit Code: 02040105040080 
Municipality: Hampton Water Quality Impairments:     Arsenic 

Outfall Description 
Outfall Configuration: non-submerged pipe    

Current Receiving Stream Design Low Flow Values *  
MA1CD10 / 1Q10:  7.3 cfs MA7CD10 (7Q10) summer: 8.8 cfs 
MA7CD10 / 7Q10: 8.8 cfs MA7CD10 (7Q10) winter: 15 cfs 

75th percentile flow: 33 cfs MA30CD10 (30Q10) summer: 
MA30CD10 (30Q10) winter: 

11 cfs 
22 cfs 

 
 
 
 
 
 
 
 
 



Permit Summary Tables 
Master ASC Permit NJ0193381 

Page 53 of 66 
 
3 Permit Summary Table and Permit Requirements (NJG0028894): 

  

 

PARAMETER UNITS 
AVERAGING 

PERIOD 

WASTEWATER 
DATA 

1/1/2017 - 
6/30/2021 

EXISTING  
LIMITS 

FINAL  
LIMITS 

 

EXISTING 
MONITORING 
FREQUENCY 

FINAL 
MONITORING 
FREQUENCY 

Flow MGD Monthly Avg. 
Daily Max. 

0.005 
0.021 

MR 
MR 

MR 
MR 

Continuous Continuous 

5 Day Biochemical  
Oxygen Demand (BOD5) 

kg/d Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

0.1503 
0.1503 
37 / 17 

4.2 
6.8 

4.2 
6.8 

1/Month 1/Month 

5 Day Biochemical  
Oxygen Demand (BOD5) 

mg/L Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

6.030 
6.030 

37 / 17 

25 
40 

25 
40 

1/Month 1/Month 

Influent BOD5 mg/L Monthly Avg. 
Weekly Avg. 

171.1 
169.8 

MR 
MR 

MR 
MR 

1/Month 1/Month 

BOD5 Min. Percent 
Removal 

% Monthly Avg. 74.29 85 85 1/Month 1/Month 

Total Suspended Solids  
(TSS) 

kg/d Monthly Avg. 
Weekly Avg. 

0.2284 
0.2284 

5.1 
7.6 

5.1 
7.6 

1/Month 1/Month 

Total Suspended Solids  
(TSS) 

mg/L Monthly Avg. 
Weekly Avg. 

8.861 
8.861 

30 
45 

30 
45 

1/Month 1/Month 

Influent TSS mg/L Monthly Avg. 
Weekly Avg. 

164.89 
165.45 

MR 
MR 

MR 
MR 

1/Month 1/Month 

TSS Min. Percent Removal % Monthly Avg. 27.73 85 85 1/Month 1/Month 

Total Dissolved Solids 
(TDS) 

mg/L Monthly Avg. 
Daily Max. 

987.1 
1220 

MR 
MR 

MR 
MR 

1/Quarter 1/Quarter 

Nitrate (Total as N) kg/d Monthly Avg. 
Daily Max. 

0.420 
0.79 

MR 
MR 

MR 
MR 

1/Year 1 / 6 Months 

Nitrate (Total as N) mg/L Monthly Avg. 
Daily Max. 

35.9 
55.2 

MR 
MR 

MR 
MR 

1/ Year 1 / 6 Months 

Phosphorus (Total as P) kg/d Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

0.1093 
0.1093 
7 / 5  

MR 
MR 

MR 
MR 

1/Quarter 1/Quarter 

Phosphorus (Total as P) mg/L Monthly Avg. 
Weekly Avg. 
# Det. / # ND 

0.2713 
0.2713 
7 / 5  

1.0 
MR 

1.0 
MR 

1/Quarter 1/Quarter 

E. Coli  
(geometric mean) 

# per 
100mL 

Monthly Avg. 
Instant Max 

21.47 
92 

126  
MR 

126  
MR 

1/Month  1/Month  

Dissolved Oxygen   
(minimum) 

mg/L Instant Min. 
Daily Avg. 

7.07 
8.48 

4.0 
5.0 

4.0 
5.0 

1/Month 1/Month 

Oil and Grease mg/L Monthly Avg. 
Instant Max. 
# Det. / # ND 

1.6 
1.6 

1 / 17 

10 
15 

10 
15 

1/Quarter 1/Quarter 

Effluent Temperature °C Instant.  Min. 
Monthly Avg. 
Instant. Max. 

0.3 
13.11 
28.3 

MR 
MR 
MR 

MR 
MR 
MR 

1/Day 1/Day 

Effluent pH su Instant.  Min. 
Instant. Max. 

6.36 
10.51 

6.0 
9.0 

6.0 
9.0 

1/Day 1/Day 

Ammonia (Total as N) 
DO based 
Summer  - May 1 to Oct.31 

kg/d Monthly Avg. 
Daily Max. 

# Det. / # ND 

0.0449 
0.21 

9 / 17 

3.4 
MR 

3.4 
MR 

1/Month 1/Month 

Ammonia (Total as N) 
DO based 
Summer  - May 1 to Oct.31 

mg/L Monthly Avg. 
Daily Max. 

# Det. / # ND 

1.796 
6.58 

9 / 17 

20 
MR 

20 
MR 

1/Month 1/Month 

Ammonia (Total as N) 
Winter  - Nov. 1 to April 30 

kg/d Monthly Avg. 
Daily Max. 

# Det. / # ND 

0.097 
0.81 

16/ 12 

3.4 
MR 

3.4 
MR 

1/Month 1/Month 



Permit Summary Tables 
Master ASC Permit NJ0193381 

Page 54 of 66 
 

PARAMETER UNITS 
AVERAGING 

PERIOD 

WASTEWATER 
DATA 

1/1/2017 - 
6/30/2021 

EXISTING  
LIMITS 

FINAL  
LIMITS 

 

EXISTING 
MONITORING 
FREQUENCY 

FINAL 
MONITORING 
FREQUENCY 

Ammonia (Total as N) 
Winter  - Nov. 1 to April 30 

mg/L Monthly Avg. 
Daily Max. 

# Det. / # ND 

3.347 
25.7 

15 / 13 

20 
MR 

20 
MR 

1/Month 1/Month 

Total Recoverable Copper ug/L Monthly Avg. 
Daily Max. 

# Det. / # ND 

24.01 
65.9 

8 / 10 

MR  
MR  

MR  
MR  1/Quarter  1/Quarter  

Total Recoverable Zinc ug/L Monthly Avg. 
Daily Max. 

# Det. / # ND 

50.48 
88.9 

18 / 0 

MR  
MR  

MR  
MR  1/Quarter  1/Quarter  

Acute Toxicity, LC50 
Pimephales promelas 

% 
effluent 

Minimum >100 AL 50 AL 50 1/Year 1/Year 

 
Footnotes and Abbreviations (NJG0028894): 
MR  Monitor and report only   AL    Action Level 
 
# Det. / # ND The number of sampling results reported with detectable values versus the number of sampling results 

reported with non-detectable values.  
 



Permit Summary Tables 
Master ASC Permit NJ0193381 

Page 55 of 66 
 

Robert Erskine School – NJG0029432 

 
1 Facility Description: 

  

 

 
NJPDES Flow Value: 0.008 million gallons per day (MGD).   
 
The wastewater treatment plant at Robert Erskine School also processes the sanitary wastewater from Peter 
Cooper School which is transferred over approximately two (2) times a week. 
 
Treatment Units: 
1. Bar Screen 
2. Equalization Tank (Influent Well) 
3. Extended Aeration Tank – Addition of Caustic Soda and Alum 
4. Secondary Clarifier (Settling Tank) 
5. Mud Well 
6.  Carbon Filters (2 units) 
7. Post Aeration Tank 
5. Ultraviolet (UV) Disinfection Chamber 
 
Sludge Management: Sludge generated at this facility is held in a holding tank before being managed off-
site at an approved residuals management operation. 
 

2 Receiving Water Information: 
  

 

 Outfall Designator: 001A  
     

 General Information Watershed Information 
 Receiving Water: Erskine Brook via storm sewer Downstream Confluences: Wanaque Reservoir 
 Via :  Outfall pipe  Receiving River Basin: Passaic 
 Classification: FW2-TM (C1) WMA: 03 
 Latitude: 41° 05’ 31.5” Watershed: Wanaque River 
 Longitude: 74° 15’ 52.6” Subwatershed: Wanaque Reservoir 

(below Monks gage) 
 County: Passaic 14 digit Hydrologic Unit Code: 02030103070050 
 Municipality: Ringwood Borough Water Quality Impairments: None 
 Outfall Description 
 Outfall Configuration: submerged pipe   
 Current Receiving Stream Design Low Flow Values 
 MA1CD10 / 1Q10:  0.0 cfs MA7CD10 (7Q10) summer:  0.0 cfs 
 MA7CD10 / 7Q10: 0.0 cfs MA7CD10 (7Q10) winter:  0.1 cfs 
 75th percentile flow: 0.3 cfs MA30CD10 (30Q10) summer: 0.0 cfs 
   MA30CD10 (30Q10) winter: 0.2 cfs 

‘ 
 
 
 
 
 



Permit Summary Tables 
Master ASC Permit NJ0193381 

Page 56 of 66 
 

3 Permit Summary Table and Permit Requirements (NJG0029432): 
  

 

PARAMETER UNITS 
AVERAGING 

PERIOD 

WASTEWATER 
DATA 

1/1/2017 - 
6/30/2021 

EXISTING  
LIMITS 

FINAL  
LIMITS 

EXISTING 
MONITORING 
FREQUENCY 

FINAL 
MONITORING 
FREQUENCY 

Flow MGD Monthly Avg. 
Daily Max. 

0.0008 
0.009 

MR 
MR 

MR 
MR 

Continuous Continuous 

5 Day Carbonaceous Biochemical  
Oxygen Demand (CBOD5) 

kg/d Monthly Avg. 
Weekly Avg. 

0.0054 
0.0054 

0.24 
0.36 

0.24 
0.36 

1/Month 1/Month 

5 Day Carbonaceous Biochemical  
Oxygen Demand (CBOD5) 

mg/L Monthly Avg. 
Weekly Avg. 

1.27 
1.24 

8 
12 

8 
12 

1/Month 1/Month 

Influent CBOD5 mg/L Monthly Avg. 
Weekly Avg. 

108.19 
108.19 

MR 
MR 

MR 
MR 

1/Month 1/Month 

CBOD5 Min. Percent Removal % Monthly Avg. 87 85 85 1/Month 1/Month 

Total Suspended Solids  (TSS) kg/d Monthly Avg. 
Weekly Avg. 

0.015 
0.015 

0.91 
1.4 

0.91 
1.4 

1/Month 1/Month 

Total Suspended Solids  (TSS) mg/L Monthly Avg. 
Weekly Avg. 

5.61 
5.66 

30 
45 

30 
45 

1/Month 1/Month 

Influent Total Suspended 
Solids (TSS) 

mg/L Monthly Avg. 
Weekly Avg. 

464.47 
464.47 

MR 
MR 

MR 
MR 

1/Month 1/Month 

TSS Min. Percent Removal % Monthly Avg. 96.78 85 85 1/Month 1/Month 

Nitrate (Total as N) kg/d Monthly Avg. 
Daily Max. 

0.024 
0.024 

MR 
MR 

MR 
MR 

1/Year 1 / 6 Months 

Nitrate (Total as N) mg/L Monthly Avg. 
Daily Max. 

33.0 
33.0 

MR 
MR 

MR 
MR 

1/ Year 1 / 6 Months 

Phosphorus (Total as P)  kg/d Monthly Avg. 
Weekly Avg. 

0.0015 
0.0015 

MR 
MR 

TMDL 

MR 
MR 

TMDL 

1/Quarter 1/Quarter 

Phosphorus (Total as P)  mg/L Monthly Avg. 
Weekly Avg. 

0.397 
0.397 

1.6 
2.4 

TMDL 

1.6 
2.4 

TMDL 

1/Quarter 1/Quarter 

E. Coli  
(geometric mean) 

# per 
100mL 

Monthly Avg. 
Instant Max. 

12.16 
365.0 

126  
MR 

126  
MR 

1/Month  1/Month  

Dissolved Oxygen   (minimum) mg/L Monthly Avg. 
Instant Min 

8.98 
7.95 

MR 
7.0 

MR 
7.0 

1/Month 1/Month 

Oil and Grease mg/L Monthly Avg. 
Instant Max. 

8.18 
8.18 

10 
15 

10 
15 

1/Quarter 1/Quarter 

Effluent Temperature °C Instant.  Min. 
Monthly Avg. 
Instant. Max. 

8 
15.76 

24 

MR 
MR 
MR 

MR 
MR 
MR 

1/Day 1/Day 

Effluent pH su Instant.  Min. 
Instant. Max. 

5.56 
8.49 

6.0 
9.0 

6.0 
9.0 

1/Day 1/Day 

Ammonia (Total as N) 
DO based 
Summer, May 1 to Oct.31 

kg/d Monthly Avg. 
Weekly Avg. 

0.00087 
0.00079 

0.06 
0.09 

0.06 
0.09 

1/Month 1/Month 

Ammonia (Total as N) 
DO based 
Summer, May 1 to Oct.31 

mg/L Monthly Avg. 
Weekly Avg. 

0.24 
0.24 

2 
3 

2 
3 

1/Month 1/Month 

Ammonia (Total as N) 
Toxicity based  
Winter  - Nov. 1 to April 30 

kg/d Monthly Avg. 
Daily Max. 

0.00086 
0.003 

MR 
0.21 

MR 
0.21 

1/Month 1/Month 

Ammonia (Total as N) 
Toxicity based  
Winter  - Nov. 1 to April 30 

mg/L Monthly Avg. 
Daily Max. 

0.21 
0.4 

MR 
7.0 

MR 
7.0 

1/Month 1/Month 

Total Recoverable Copper  
 

gr/d Monthly Avg. 
Daily Max. 

# Det. / # ND 

0.041 
0.07 
3 / 0 

MR 
MR 

MR 
MR 

1/Year   1 / 6 Months 
 



Permit Summary Tables 
Master ASC Permit NJ0193381 

Page 57 of 66 
 

PARAMETER UNITS 
AVERAGING 

PERIOD 

WASTEWATER 
DATA 

1/1/2017 - 
6/30/2021 

EXISTING  
LIMITS 

FINAL  
LIMITS 

EXISTING 
MONITORING 
FREQUENCY 

FINAL 
MONITORING 
FREQUENCY 

Total Recoverable Copper  
 

µg/L Monthly Avg. 
Daily Max. 

# Det. / # ND 

21.47 
28.0 
3 / 0 

MR 
MR 

MR 
MR 

1/ Year   1 / 6 Months 
 

Total Recoverable Zinc  
 

gr/d Monthly Avg. 
Daily Max. 

# Det. / # ND 

0.15 
0.23 
3 / 0 

MR 
MR 

MR 
MR 

1/ Year  1 / 6 Months 
 

Total Recoverable Zinc  
 

µg/L Monthly Avg. 
Daily Max. 

# Det. / # ND 

132.1 
318 
3 / 0 

MR 
MR 

MR 
MR 

1/ Year  1 / 6 Months 
 

Chronic Toxicity, IC25 
Ceriodaphnia dubia 

% 
effluent 

Minimum >100 MR MR 1/Year  1/Year 

 
Footnotes and Abbreviations (NJG0029432): 
MR Monitor and report only   TMDL – Total Maximum Daily Load 
 
# Det. / # ND The number of sampling results reported with detectable values versus the number of sampling results 

reported with non-detectable values.  
   



Permit Summary Tables 
Master ASC Permit NJ0193381 

Page 58 of 66 
 

North Warren Regional School District– NJG0031046 

 
1 Facility Description: 

  

 
NJPDES Flow Value: 0.02 MGD 
 
Treatment Units:  
1. Bar screen 
2. Comminutor 
3.    Activated sludge with clarification 
4. Sodium hypochlorite disinfection 
5. Sulfur dioxide dechlorination 
6. Post aeration 
 
Sludge is stored in a holding tank before being managed at an approved residuals management site. 

 
2 Receiving Water Information: 

  

 

 Outfall Designator: 001A 
     

 General Information Watershed Information 
 Receiving Water: Paulins Kill Downstream Confluence: 

Receiving River Basin: 
Delaware River 
Delaware River Basin 
(Zone 1D) 

 Via :  Outfall pipe WMA: 01 
 Classification: FW2-TM (C1)* Watershed: Upper Delaware 
 Latitude: 40° 58’ 46.8” Subwatershed: Paulins Kill ( below 

Blairstown gauge)   
 Longitude: 74° 59’ 16.2” 14 digit Hydrologic Unit Code: 020401005050050 
 County: Warren Outfall Configuration: non-submerged pipe 
 Municipality: Blairstown Township Water Quality Impairments: Temperature, Mercury & 

PCB in fish tissue 
 Current Receiving Stream Design Low Flow Values * 
 MA1CD10 / 1Q10:  13 cfs MA7CD10 (7Q10) summer: 18 cfs 
 MA7CD10 / 7Q10: 18 cfs MA7CD10 (7Q10) winter:  32 cfs 
 75th percentile flow: 75 cfs MA30CD10 (30Q10) summer:  23 cfs 
  MA30CD10 (30Q10) winter: 48 cfs 

*The receiving waterbody classification has changed since the January 1, 2017 Master General Permit. 
 
 
 
 
 
 
 
 
 
 
 



Permit Summary Tables 